



Troldtekt A/S  
Attn.: Kurt Madsen  
Sletvej 2A  
8310 Trandbjerg J

Order no. 0305/366187-UK  
Page 1 of 3  
Appendices 1  
Initials PCN/MOJ/MJLD

Teknologiparken  
Kongsvang Allé 29  
DK-8000 Aarhus C  
Tel. +45 72 20 20 00  
Fax +45 72 20 10 19  
info@teknologisk.dk  
www.teknologisk.dk

## Test report

Test specimen: Four wood-wool panels

Sampling: The test material was forwarded by the client and received at the Danish Technological Institute 2010-06-07. The test material was marked 366187/DN3 – DN7 by the laboratory.

Method: Determination of moisture deformation as a function of relative humidity, see page 2 for description.

Period: The testing was carried out 2010-07-28 to 2011-01-26.

Result: The moisture deformation is determined at 0,05 ‰ per percent change of relative humidity at 23°C.

The results appear from page 3.

Terms: The test has been performed according to the enclosed conditions. The testing is only valid for the tested specimen. The test report may only be extracted, if the laboratory has approved the extract.

---

2014-11-12, Danish Technological Institute, Sustainable Building

Morten Johansen  
MSc, Engineering

Telephone: +45 7220 1142  
E-mail: moj@teknologisk.dk

Morten Jul Lægaard  
Team Manager, BSc.

Telephone: +45 7220 1132  
E-mail: mjld@teknologisk.dk